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Notes

- This report is invalid without special seal of inspection.

- Unsigned (by Approver Reviewer Checker and Tester) report is invalid.

. Altered or amended report is invalid,

- Any objection shall be raised to the center within 15 days after receiving the report.

5.The report is only responsible for the samples received.

6.0ur center shall not be responsible for the authenticity of duplicate testing reports.

7.0ur center shall not be responsible for the authenticity of the information and data
provided by the entrusting corporation.

8.The inspection test item with 3% is not in the scope of our accredited testing in the
report.

9. All legal liabilities arising from this report shall be bome by Qingdao Aokang Quality

Testing Technology Co., Ltd.
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Address: 4 Jinhu Rd. Qingdao, Shandong, China
MiE /Tel: 0532-85822011/85845939

% ¥ /Fax: 0532-85822011

#f 48 /Postal Code: 266071

E-mail: meqst0532€163. com

http:// www. meqst. en
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